CATAS S.p.A.

via Antica, 24/3

33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com

Testing site:

via Braide Matte, 4

33048 San Giovanni al Natisone (UD)
tel. +39 0432 747211

Tests, certification and research www.catas.com lab@catas.com
Date received: 21/06/17 ARRMET S.R.L.
] VIA A. VOLTA 8
Date of issue: 19/07/17 33044 MANZANO (UD)
Report consists of 1 test report. ITALIA

Defects before testing: None

Sample name: MANI plastic HO

SAMPLE N° 234387

Overall dimensions: 640 x 640 x 980 (h) mm

List performed tests:
1. Seat and back fatigue test EN 1728:2012+AC:2013
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with the Italian laws and the European Directives which regulate the electronic
signature systems.
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Seat and back fatigue test EN 1728:2012+AC:2013

Seat and back fatigue test, clause 6.17

Test results:

Seat force | Back force Number
N N of cycles Remarks
1.000 300 200.000 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.
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